

July SS316 wafu check V/V

MATERIAL & TEST CERTIFICATE

Production Manufacture Name:

LAIZHOU DONGSHENG VALVE CO., LTD

CLIENT:

EN 10204/3.1.B.

ORDER NO:DS2020-MY-107

DATE: 23/12/2020

Item	DESCRIPTION	SIZE	Q'TY	BODY	HEAT NO.	Material			Hydrostatic Test		Result
						BODY	DISC	SEAT	BODY	SEAT	
1	Double disc swing check valve	DN50	40	SS316	201101	SS316	SS316	VITON	3.75Mpa	2.75Mpa	OK
2		DN150	20	SS316	201101	SS316	SS316	VITON	3.75Mpa	2.75Mpa	OK
3		DN250	20	SS316	201101	SS316	SS316	VITON	3.75Mpa	2.75Mpa	OK
4		DN300	6	SS316	201101	SS316	SS316	VITON	3.75Mpa	2.75Mpa	OK

Item	DESCRIPTION	HEAT NO.	MATERIAL	C%	Si%	Mn%	P%	S%	Cr %	Ni %	Mo %	Tensile Strength MPa	Yield Point MPa	ELONGATION /REDUCTION OF AREA %
1	Body	201101	SS316	0.059	0.764	0.746	0.014	0.019	19.22	9.44	2.332	517	241	36/35

We hereby certify, that the material described above has been tested and complies with the terms of the order contract. INSPECTOR: LI'S